

## TEST CERTIFICATE

according to the results of the determination of the anti-slip properties  
of floor coverings in workrooms and fields of activities with slip danger

Tested material: **Self Adhesive Anti Slip Material**  
**Signification:** **Cleaning Resistant Safety-Grip,  
Standard Grip**  
**Dimensions:** **1000 x 500 x 0,8 mm (rolled goods)**  
**Colour:** **Black**  
**Surface:** **Non-profiled, planar, roughly  
structured**

Producer / Supplier: **Heskins Ltd.  
Churchill Road Industrial Estate  
Brinscall, Chorley, PR6 8RQ  
UNITED KINGDOM**

Customer: **Heskins Ltd.  
Churchill Road Industrial Estate  
Brinscall, Chorley, PR6 8RQ  
UNITED KINGDOM**

Test ordering: 25 June 2009

Certificate number: 52540901.001

Sampling: Sent by the customer to the research institute

Standard of determination: **DIN 51130** (ed. 6/2004)  
"Testing of floor coverings; determination of the  
anti-slip properties; workrooms and fields of activities  
with slip danger; walking method - ramp test"

Result: **Average total acceptance angle 40,9°**

Assessment: **Classification group R 13**



**SÄUREFLIESNER-VEREINIGUNG E. V.**  
**RESEARCH AND ADVISORY INSTITUTE**  
**FOR WALL AND FLOOR COVERINGS**  
- Official in charge -

**Dipl.-Ing. P. Schuster**

Großburgwedel, 23 July 2009  
Schu/ed

The result is related to the tested material.  
The report is given for 5 years (beginning data of delivery report).  
Publication and reproduction of this report is only allowed in unabridged form.